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Sample Name

Natural Straw Plastic

FE i K R From Customer
Sample Origin

& A

Client Shanghai Fluorine Trading Co., Ltd
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Test Report
Report NO: WP-19043008-CS-01 page.: 1/5
Sample name Natural straw plastic Model /
Sample Solid
description
Client Shanghai Fluorine Trading Co., Ltd
Address Room 404, Tongpu Building, 1220 Tongpu Road, Putuo District, Shanghai
Start date 2019-04-29 Completion 2019-05-16
date
Test Please see next page
requirements
Reference Please see next page
standard
Test result Please see next page
Comments /
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Report NO: WP-19043008-CS-01 page: 2/5
1. Test result:
Sample Sample name Test Test Unit Reference standard
code project result
19043901-1 Natural straw Straw 37.06 % Refer GB/T 36941-
plastic content 2018
Note:

1.Please see the attached TGA graph 2.1 .
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1.1 Representative attachment

1.2 TGA

page.: 3/5

Sample: 043008CS01-Y-1-TGA File: C:..\0430087 1 % £1\043008CS01-Y-1-TGA.00
Size: 10.0120 mg TGA
Run Date: 10-May-2019 05:49
Instrument: TGA Q500 V20.13 Build 39
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K 2-1 “straw plastic” TGA graph
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Sample: 043008CS01-Y-2-TGA File: C:..\043008F4#T #1£1\043008CS01-Y-2-TGA.00
Size: 9.8640 mg TGA
Run Date: 10-May-2019 06:58
Instrument: TGA Q500 V20.13 Build 39
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K 2-2 “straw test sample”TGA graph
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3.Sample picture
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***The end* ek

State:
“A1l reports are invalid if the report is not stamped with “Special Seal for Report” or not

signed by all the preparers, auditors and approvers, it will be invalid.
2. This report shall not be modified, added or deleted without authorization, Otherwise all invalid.
3. A partial supply or a partial copy of the report will be deemed invalid. The full copy shall be
deemed invalid if it is not re—stamped with “Special seal for report”
4. If have any questions about the report, please raise them within 15 working days after receiving

the report.

5. The results of this report are only responsible for the samples tested this time. The results of
this report are only for the internal use of the customer and have no proof effect on the

society.
6. The Client shall be responsible for the authenticity of the samples and the relevant information.
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